

Clinical Policy Title:	rifaximin
Policy Number:	RxA.314
Drug(s) Applied:	Xifaxan®
Original Policy Date:	02/07/2020
Last Review Date:	06/10/2021
Line of Business Policy Applies to:	All lines of business

Background

Rifaximin (Xifaxan®) is a rifamycin antibacterial. It is indicated for the:

- Treatment of travelers' diarrhea (TD) caused by noninvasive strains of *Escherichia coli* in adult and pediatric patients 12 years of age and older;
- Reduction in risk of overt hepatic encephalopathy (HE) recurrence in adults;
- Treatment of irritable bowel syndrome with diarrhea (IBS-D) in adults.

Limitation(s) of use in TD: Do not use in patients with diarrhea complicated by fever or blood in the stool or diarrhea due to pathogens other than *Escherichia coli*.

Dosing Information

Drug Name	Indication	Dosing Regimen	Maximum Dose
rifaximin (Xifaxan®)	HE	550 mg by mouth twice daily	1,100 mg daily
	IBS-D	550 mg by mouth three times daily for 14 days. Patients who experience recurrence can be retreated up to 2 times with the same regimen.	1,650 mg daily
	TD	Adults and children ≥ 12 years of age: 200 mg by mouth three times daily for 3 days	600 mg daily

Dosage Forms

- Tablets: 200 mg, 550 mg

Clinical Policy

Provider must submit documentation (such as office chart notes, lab results or other clinical information) supporting that member has met all approval criteria. The provision of provider samples does not guarantee coverage under the terms of the pharmacy benefit administered by RxAdvance. All criteria for initial approval must be met in order to obtain coverage.

I. Initial Approval Criteria

A. Hepatic Encephalopathy (must meet all):

This clinical policy has been developed to authorize, modify, or determine coverage for individuals with similar conditions. Specific care and treatment may vary depending on individual need and benefits covered by the plan. This policy is not intended to dictate to providers how to practice medicine, nor does it constitute a contract or guarantee regarding payment or results. This document may contain prescription brand name drugs that are trademarks of pharmaceutical manufacturers that are not affiliated with RxAdvance.

1. Diagnosis of HE and prescribed for reducing risk of overt HE recurrence;
2. Age 18 years or older;
3. Member meets a or b:
 - a. Xifaxan is prescribed as add-on to lactulose therapy;
 - b. Failure of lactulose monotherapy in the past 30 days at up to maximally indicated doses, unless contraindicated or clinically significant adverse effects are experienced.
4. Dose does not exceed 1,100 mg per day (2 tablets per day).

Approval Duration

Commercial: 6 months

Medicaid: 6 months

B. Irritable Bowel Syndrome with Diarrhea (must meet all):

1. Diagnosis of IBS-D;
2. Age 18 years or older;
3. Failure of any two of the following, each from a different drug class, at up to maximally indicated doses, unless contraindicated or clinically significant adverse effects are experienced:
 - a. anti-diarrheal agent (e.g., loperamide);
 - b. antispasmodic (e.g., dicyclomine, hyoscyamine);
 - c. Tricyclic antidepressant (e.g., amitriptyline, nortriptyline, imipramine, etc.)
4. Dose does not exceed 1,650 mg per day (3 tablets per day).

Approval Duration

Commercial: 14 days

Medicaid: 14 days

C. Travelers' Diarrhea (must meet all):

1. Diagnosis of TD;
2. Age 12 years or older;
3. Failure of azithromycin 1,000 mg as a single dose, unless contraindicated or clinically significant adverse effects are experienced;
4. Dose does not exceed 600 mg per day (3 tablets per day).

Approval Duration

Commercial: 3 days

Medicaid: 3 days

D. Small Intestinal Bacterial Overgrowth (off-label) (must meet all):

1. Diagnosis of small intestinal bacterial overgrowth (SIBO);
2. Age 12 years or older;
3. Failure of systemic antibiotic such as ciprofloxacin, norfloxacin, tetracycline, and trimethoprim-sulfamethoxazole at up to maximally indicated doses, unless contraindicated or clinically significant adverse effects are experienced;
4. Dose does not exceed 1,650 mg per day (3 tablets per day).

Approval Duration

Commercial: 14 days

Medicaid: 14 days

E. Crohn's Disease (off-label) (must meet all):

1. Diagnosis of Crohn's disease;
2. Age 18 years or older;

3. Failure of metronidazole or ciprofloxacin, unless contraindicated or clinically significant adverse effects are experienced;
4. Dose does not exceed 1,600 mg per day.

Approval Duration

Commercial: 3 months

Medicaid: 3 months

II. Continued Therapy Approval

A. Hepatic Encephalopathy (must meet all):

1. Member is currently receiving medication that has been authorized by RxAdvance or the member has met initial approval criteria listed in this policy;
2. Xifaxan® is being used concurrently with lactulose, unless contraindicated or clinically significant adverse effects are experienced;
3. Member is responding positively to therapy;
4. If request is for a dose increase, new dose does not exceed 1,100 mg per day (2 tablets per day).

Approval Duration

Commercial: 12 months

Medicaid: 12 months

B. Irritable Bowel Syndrome with Diarrhea (must meet all):

1. Member is currently receiving medication that has been authorized by RxAdvance or the member has met initial approval criteria listed in this policy;
2. Member has not had greater than three 14-day treatment courses that started within the last 6 months;
3. Member is responding positively to therapy;
4. If request is for a dose increase, new dose does not exceed 1,650 mg per day (3 tablets per day).

Approval Duration

Commercial: 14 days

Medicaid: 14 days

C. Travelers' Diarrhea

1. Re-authorization is not permitted. Members must meet the initial approval criteria. Review initial approval criteria for new cases of travelers' diarrhea unrelated to original medication request.

Approval Duration

Commercial: Not Applicable

Medicaid: Not Applicable

D. Small Intestinal Bacterial Overgrowth (off-label) (must meet all):

1. Member is currently receiving medication that has been authorized by RxAdvance or the member has met initial approval criteria listed in this policy;
2. Member is responding positively to therapy;
3. If request is for a dose increase, new dose does not exceed 1,650 mg per day (3 tablets per day).

Approval Duration

Commercial: Up to 14 days

Medicaid: Up to 14 days

E. Crohn's Disease (off-label) (must meet all):

1. Member is currently receiving medication that has been authorized by RxAdvance or the member has met initial approval criteria listed in this policy;

2. Member is responding positively to therapy;
3. If request is for a dose increase, new dose does not exceed 1,600 mg per day.

Approval Duration

Commercial: 3 months

Medicaid: 3 months

III. Appendices

APPENDIX A: Abbreviation/Acronym Key

FDA: Food and Drug Administration

HE: Hepatic encephalopathy

IBS-D: Irritable bowel syndrome with diarrhea

SIBO: Small intestinal bacterial overgrowth

TD: Travelers' diarrhea

APPENDIX B: Therapeutic Alternatives

Below are suggested therapeutic alternatives based on clinical guidance. Please check drug formulary for preferred agents and utilization management requirements.

Drug Name	Dosing Regimen	Maximum Dose
ciprofloxacin (Cipro®)	Crohn's disease 500 mg by mouth twice daily	1.5 g/day (regular release)
azithromycin (Zithromax®)	TD 1,000 mg by mouth single dose	500 mg/day by mouth is FDA-approved dosage; however, doses up to 1,200 mg/day by mouth are used off-label; 2 g by mouth when given as single dose
lactulose (Enulose®)	HE 30 to 45 mL, containing 20 g to 30 g of lactulose), by mouth three times a day - four times a day; may be adjusted every day or two to produce 2 or 3 soft stools daily	Specific maximum dosage information is not available
dicyclomine (Bentyl®)	IBS-D 20 mg by mouth four times a day	160 mg/day
loperamide	IBS-D 2 to 4 mg by mouth up to four times a day	16 mg/day
metronidazole (Flagyl®)	Crohn's disease 200 to 600 mg three times a day for 3 to 6 months	4 g/day

*Therapeutic alternatives are listed as Brand name® (generic) when the drug is available by brand name only and generic (Brand name®) when the drug is available by both brand and generic. *Maximum dose of the drug, not indication specific*

APPENDIX C: Contraindications/Boxed Warnings

- Contraindication(s):
 - History of hypersensitivity to rifaximin, rifamycin antimicrobial agents, or any of the components of Xifaxan®

- Boxed Warning(s):
 - None reported.

APPENDIX D: General Information

- In the clinical trials for approval of Xifaxan® for HE, 91% of the patients were using lactulose concomitantly. Differences in the treatment effect of those patients not using lactulose concomitantly could not be assessed.
- Per the 2014 hepatic encephalopathy practice guidelines by the American Association for the Study of Liver Diseases, rifaximin is recommended as an add-on to lactulose to prevent overt HE recurrence. No solid data support the use of rifaximin alone.
- Xifaxan® 550mg TID dosing regimens may be appropriate in the treatment of SIBO for patients with documented IBS. A trial by Scarpellini, et al. (2007) compared 80 adult patients with SIBO randomized to either 1200mg/day or 1600mg/day of Xifaxan® for 7 days. 78.75% of the patient group had IBS. Using glucose breath test (GBT) normalization as an indicator for improved SIBO, 80% of patients on 1600mg/day had normalized GBT, compared to 58% of patients on 1200mg/day (P < 0.05, OR 1.82, 95% CI 1.09–8.01).

References

1. Xifaxan® Prescribing Information. Bridgewater, NJ: Salix Pharmaceuticals; October 2020. Available at <https://www.xifaxan.com/>. Accessed April 12, 2021.
2. Vilstrup H, Amodio P, Bajaj J, et al. Hepatic encephalopathy in chronic liver disease: 2014 practice guideline by AASLD-EASL. *Hepatology*. 2014; 60 (2): 715-735. Available at: <https://www.aasld.org/sites/default/files/2019-06/hepaticencephalopathy82014.pdf>. Accessed April 12, 2021.
3. Weinberg DS, Smalley W, Heidelbaugh JJ, Shahnaz S. American Gastroenterological Association Institute guideline on the pharmacological management of irritable bowel syndrome. *Gastroenterology*. 2014; 147: 1146-1149.
4. Lacy BE, Chey WD, Lembo AJ. New and emerging treatment options for irritable bowel syndrome. *Gastroenterol Hepatol*. 2015; 11(4 Suppl 2): 1-19.
5. Hill DR, Ericsson CD, Pearson RD, et al. The practice of travel medicine: guidelines by the Infectious Diseases Society of America. *Clin Infect Dis*. 2006; 43:1499-1539.
6. Riddle M, Connor B, Beeching N, et al. Guidelines for the prevention and treatment of travelers' diarrhea: a graded expert panel report. *J Travel Med*. 2017 Apr 1;24(suppl_1):S57S74.
7. Lauritano EC, Gabrielli M, Lupascu A, et al. Xifaxan Dose-Find Study for the Treatment of Small Intestinal Bacterial Overgrowth. *Aliment Pharmacol Ther*. 2005 Jul 1;22(1):31-35.
8. Cuoco L, Salvagnini M. Small intestine bacterial overgrowth in irritable bowel syndrome: a retrospective study with rifaximin. *Min Gastroentero Dietol*. 2006;52(1):89-95.
9. Shafran I, Johnson LK. An open-label evaluation of rifaximin in the treatment of active Crohn's disease. *Curr Med Res Opin* 2005;21:1165-9.
10. Prantera C, Lochs H, Campieri M, Scribano ML, Sturniolo GC, et al. Antibiotic treatment of Crohn's disease: results of a multicentre, double blind, randomized, placebo-controlled trial with rifaximin. *Aliment Pharmacol Ther*. 2006; 23:1117-25.
11. Prantera C, Lochs H, Grimaldi M, et al. Rifaximin-extended intestinal release induces remission in patients with moderately active Crohn's disease. *Gastroenterology*. 2012 Mar; 142(3): 473-481.e4.
12. Lichtenstein GR, Loftus EV, Isaacs KL, et al. ACG Clinical Guideline: Management of Crohn's Disease in Adults. *Am J Gastroenterol* 2018; 113:481–517. Available at: https://journals.lww.com/ajg/Fulltext/2018/04000/ACG_Clinical_Guideline_Management_of_Crohn_s.10.aspx#pdf-link. Accessed April 12, 2021.
13. Lauritano EC, Gabrielli M, Scarpedellini E, Lupascu A, Novi M, et al. Small intestinal bacterial overgrowth

recurrence after antibiotic therapy. Am J Gastroenterol 2008;103:20312035.

14. Scarpellini E, Gabrielli M, Lauritano CE, et al. High dosage rifaximin for the treatment of small intestinal bacterial overgrowth. Aliment Pharmacol Ther. 2007;1;25(7):781-786.
15. Clinical Pharmacology [database online]. Tampa, FL: Gold Standard, Inc.; 2018. Available at: <http://www.clinicalpharmacology-ip.com/>. Accessed April 12, 2021.
16. Micromedex® Healthcare Series [Internet database]. Greenwood Village, Colo: Thomson Healthcare. Updated periodically. Accessed April 12, 2021.
17. Pimentel, M, Saad RJ, Long, MD, et al. ACG Clinical Guideline: Small Intestinal Bacterial Overgrowth. Am J Gastroenterol 2020; 115:165-178. Available at: https://journals.lww.com/ajg/fulltext/2020/02000/acg_clinical_guideline_small_intestinal_bacterial.9.aspx.

Review/Revision History	Review/Revision Date	P&T Approval Date
Policy established.	01/2020	02/07/2020
Policy was reviewed: <ol style="list-style-type: none"> 1. Policy title table was updated. 2. Updated initial approval criteria I.A.2 for hepatic encephalopathy in specify lactulose monotherapy. 3. Updated initial approval criteria I.D.3 for SIBO to include failure of systemic antibiotic. 4. Continued therapy criteria II.A.1, B.1, C.1, D.1, E1 was rephrased to "Currently receiving medication that has been authorized by RxAdvance...". 5. Approval duration was updated to include commercial, Medicaid and HIM plan in initial approval as well as in clinical therapy criteria. 6. References were updated. 	08/26/2020	09/14/2020
Policy was reviewed: <ol style="list-style-type: none"> 1. Dosing Information for off label indications removed. 2. Continued therapy criteria II.A.1, B.1, C.1, D.1, E.1 was rephrased to "Member is currety...". 3. HIM deleted as per update. 4. APPENDIX B: Therapeutic Alternatives verbiage changed to "Below are suggested..". 5. Updated initial approval criteria under I.A.3, and I.B.3 6. References were reviewed and updated. 	04/12/2021	06/10/2021